CASE 220, 222, 442 AND 444 COMPACT TRACTORS 47

TRANSMISSION AND FINAL DRIVE

EF. PART NO,

R DESCRIPTION REQ'D
1 C 13770 CASE-transmission............................. 1
2 C 12713 BEARING - flange St s ec st tsesecesesessesesnesess 2
3 C 16744 BEARING - flanged D T T )
4 D 31945 SEAL-axle.,...._............................. 3
5 C 13241 BEARING-sleeve............................... 1
6 C 13385 BEARING-Sleeve............................... 1
7 221- 4 PLUG-filleranddrainl/Z".......,..,......,...... 2
8 C 13266 SEAL-shiftrod................................ 1
9 C 13211 BEARING-roller,inputshaft....................... 1
10 C 12723 CAP-shiftrod................................. 1
11 C 16699 SHAFT-axle,shortR.H.(220&222).................. 1.
12 C 12722 SHAFT - axle, short R.H, (442 &444) . ... ..o v eenennnn. 1
13 C 16700 SHAFT - axle, long L. H, (220 & 222)........ B |
14 C 12721 SHAFT-axle,longL.H.(442&444)................... 1
15 B 52144 RING-retainer,axle............................. 2
16 C 12554 SHAFT - transmission input (220 & 222) ... ... .00 eeen... 1
17 C 14199 RING - input shaft seal (220 & 222) .. ...o0vevvenennnnn. 1
18 T 36441 BEARING-thrust(ZZO&ZZZ)....................... 1
19 C 14656 RING-backup(220&222)......................... 1
20 C 13212 RACE-thrustbearing(220&222).................... 2
21 C 12725 FORK-shlft 1
22 C 16339 ROD-gearshift................................ 1
23 C 14168 RING - retaining ... .vieitennnnnnnnennennnnnnenes 2
24 C 14644 GEAR-clusterinput............................. 1
24 C 12553 GEAR-clusterinput(220&222)..................... 1
256 C 12551 GEAR-high41tooth............................. 1
26 C 12552 GEAR-low55tooth.............................. 1
27 C 16295 KIT - diff. case (includes Ref, 34 and 35) .. ... 0000 eeeuno. 1
29% GEAR - differential pinion (order two of each, items 29 and 30) . 2
30* GEAR - differential (order two of each, items 29 and 30)...... 2
31 C 12559 WASHER - pinionthrust ., .......000eeeevnennnnnnn. 2
32 C 12560 PIN - differential croSS. .. uvviveeeoeeeeenononenenas 1
33 R 17820 PIN-differentialcrosslock.,...................... 1
34 C 12561 SCREW-3/8x4-3/4"NChexcap..................... 4
35 131- 366 NUT - 1ock 3/8" NCHeX .. ..'vveveneennnennennnnn.. 4
36 C 12718 WASHER - differential ., .. ....veeeeeeenennnnnnnnnn. 2
37 C 14223 WASHER - SPaCeT, ¢ 4 v v ueerennnnsensseencneseeee. UAR
38 C 12965 GEAR - brake idler, . .. vvvtvennenneonnnonnnnnnenes 1
39 C 14222 RING-retainer,brakeidler.........................1
40 C 13261 BRAKEDRUMI
41 126~ 128 KEY-Woodruff,bra.keidler.........................1
42 C 13196 GASKET - transmission cover ,......... B |
43 C 13197 COVER - tranSmission . .....veveeeeeveonnoncennnns 1
44 A 50096 BREATHER-transmission.........................1
45 192- 19 LOCKWASHER-1/4".............................6
46 113- 1 BOLT-1/4x1/2"NCheX ceeesescsesssecsesesesecas B
47 138- 319 PIN-r0113/16X1—1/2"............................1
48 C 14919 WASHER-special, shim ,015" (220&222)..............UAR

* Must be serviced in sets of four using two C12558 Pinion Gears and two C12557
Differential Gears, !
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CASE 220,222, 442 AND 444 COMPACT TRACTORS 49
HYDRAULIC SYSTEM

REF. PART NO, DESCRIPTION REQ'D
1 C 15335 SUPPORT-pumpmounting.........................1
2 113- 207 BOLT - 3/8 x 1" NC hex, support mounting » e ¢ e v ce e g
3 114~ 200 BOLT-3/8x1"NFhex,pumpmounting Ceeeete ittt iataes 2
4 192- 21 LOCKWASHER - 3/8" zinc plated « s« . R R
5 W 5063-8  KEY - square 1/4 x 3/4" (220,222 & 442) e e e e vt i i ... 1
6 C 15726 COUPLING -~ pump (220, 222 & 442) (Repairs page 51)s e e oo ss . 1
6 C 17298 COUPLING - pump (444) (Repairs page 51} ceceeieiiiaiaa. g
7 C 15481 PUMP - hydraulic (Repairs page 51) « e eeveeeo.... seesee 1
8 C 17236 FITTING ~ hydraulic 3/4T x 7/8" "O"RING, pump and valve «.. 2
9 218- 5007 "O'" RING - 5/8'" for C17263 fitting <o .o covieiiiaa... 2
10 218- 5066 FITTING - hydraulic 5/8T x 3/4" o RING, pump pressure .. 1
11 218- 5006 : "O" RING - 1/2" for 218-5066 fitting e e v e vseeeniia g
12 C 14195 EXCHANGER-heat..............................1
13  214- 8 CLAMP - hoS€@ « « + « « R T I
14 C 14245 HOSE-rubber3"................................2
15 C 16101 RESERVOIR-hydraulicoil--o-----------oo----u---1
16 C 11529 CAP-reservoirwithinsert---u----o-----.---.-.-..1
17 C 11545 INSERT-reservoircap------o---u------....-..1
18 A 70100 STRAP-reservoirmounting-.--------o----------oo-2
19 173- 215 SCREW - 1/4 x 1-1/4" round head machine « « « « e « o oo « « e 2
20 129- 504 NUT-square1/4"NCzincplated----------—----------2
21 C 16689 TUBE-hydraulic,pumptotank---------,---o---------l
22 C 16686 TUBE - hydraulic, pump to valve o« ... e R |
23 C 16690 TUBE-valvetoheatexchanger-----------o---------.l
24 C 16687 TUBE - valve to lower motor port (442 & 444) e v e
25 C 17898 TUBE - valve to upper motor port (442 & 444) cceveri il
26  218- 5107 FITTING - motor port, 90° elbow "O" ring seceseececeiene. 2
27 218~ 5007 "O" RING - 5/8" for 218-5107 fitting « « e o « e v o 0o 0000 vu.. 2
28 C 16492 VALVE - hydraulic control, single spool (220, 222 & 442)
(Repairspagess)............................... 1
29 C 16493 VALVE - hydraulic control, two spool (all models with
hydraulic lift) (Repairs page 53)« .+« ... T R T I 1
30 171~ 247 SCREW - 5/16 x 1-1/4" NC flat head machine ««s ... ceeee 2
31 131- 351 NUT - 10Ck 5/16"" NC heX o s e o e s oo neencsnncennn.. )
32 C 18321 FITTING - hydraulic valve 5/8T X 7/8" "O" RING « e « « « 3
33  218- 5007 "O" RING - 5/8'" for 218-5062 « .+ . ... ceeresseranann « 2
3¢ C 17354 KEY - square 1/4 x1/2" (444) « e e v v vvunn. R R I |
36 C 16697 MOTOR - hydraulic, 220 (Repairs page 57) (Used
SN/9649062andafter)-----~------------ ...... N |
35 C 16697 MOTOR - hydraulic, 222 (Repairs page 57) (Used
S/N9647203andafter)..-o-.-o.oooo-...o-oo..o--.1
35 C 14655 MOTOR - hydraulic, 442 & 444 (Repairs page 57) cceveveeanal
36 C 13047 MOTOR - hydraulic, 220 & 222 (Repairs page 55) o« o000 IRIR |
37 166- 86 SCREW - 1/2" x 1-1/4" NC flanged 12 Pleseeeeeieeiiiniennd
38 A 30095 SEAL - motor to transmission case (442 & 444)s v v e e v v v i1
39 A 32190 SEAL - motor to transmission case (220 & 222)c v e v e e i e aL
40 C 16261 MANIFOLD - hydraulic motor (220 & 222 + o v v e v iinn i, 1
41 A 27410 "O" RING - manifold to hydraulic motor (220 & 222). . . ceee2
42 166~ 24 BOLT - 5/16" x 3/4" NC flanged 12 pt, s e v oo oenvnennnn. .4
43 193- 29 LOCKWASHER - 5/16" internal tooth « e+ o oo ueeenannn.,. . 4
44 C 14619 HOSE_rubber4”.oo......o.-.....o.--..-...-...-l
45 C 16794 TUBE - valve to lower motor port, 220 (used S/N 9649062
andafter) ..................................01,
45 C 16794 TUBE - valve to lower motor port, 222 (used S/N 9647203
andafter)""'"""""""' ...... ¢ e s 0000 .
46 C 16793 TUBE - valve to upper motor port, 220 (used S/N 9649062
andafter)""'"'“'"“"'“'"-"'-z';'.""'1-
46 C 16793 TUBE - valve to upper motor port, 222 (used S/N 9647203
andafter)“"' ..... L T T e oo ]
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CASE 220, 222, 442 AND 444 COMPACT TRACTORS &1

EF,

O TD W

WOO-ITRNU LW

ART NO,
37247
12093
16162
17612
16730
16412

129- 102

C 16683

131- 176

oNoNoNo NN ..

SPEED CONTROL

DESCRIPTION REQ'D
KNOB_Speedcontrol .lD..O.l....l.‘l.............
BUSHING_levero-ooo-oo-ooooooo-.ooo.‘uoooo'oo.oo1
LEVER_Speedcontrol -oonooooo-oooo..oooo-oo---o-1
SPRING_compressionoooooooo-ooo-oo-ooo-oo--ooo.o1
WASHER_oiliteoo--ooooooco-oooooo-o.--ooo.o.-oo1
ROD_COntroloo-‘uoo.uoooo..oooooo.o.lo'o-.-ooo.o1
NUT-5/16"NChex,zincp1ated""""""""”""2
JOINT_'ball'.ooo'oooo:-oooooo-o-oooooo-.o.oooooo1
NUT-lock5/16"NChex,zincplated-'°-~--------------1

HYDRAULIC PUMP AND COUPLING

15481
15729
15730
15731
15732
15733
15734
15735
18384
15737
15738
15739
15740
15741

111
15726
17298

aaoapaaacacacaaaoaanan
=3
i
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PUMP_hydraulico.-oo..-ao.-o.-o.oocooqoooooo.oo
Pm_dowelo--‘oo-o-.ooo-ooooo.oo-o-oo-o-.oo.
COVER_yearoo.-o.-oo...oooo..ooooooo-o.oooo
GEARASSEMBLY-driVen --oo--ooooo.ooooo-.oooo
nO"RINGoooou.c...oo-on.-.o-oo..oooo.-ooo.o
BODY_pump oou-u..o.ocoon-o.-ooco-.-o.ooaoo
COVER-fI‘Ont"""""‘“"""""""""'
SEAL-rOtary"""""'"'f'""""""""
GEARASSEMBLY_drivectoooooooo-oooo.oo..o...
PLATE"Wear......................._...'.....

SHIELD_heato-.oooooooooo-ooooooooooc-.-oo.o

GASKETo-.oooo.oa.oo-aonoo-oooo-o.ooo--ooc

SEAL..-..-.....-.......--ooooo.o.ooocoac.

BOLT.oooonoaoooootuooooo.oo-oo-oooooo.ooo

KEY-1/8x5/8"Woodruff L I I I T N ST S
COUPLING - pump (220, 222 & 442) = ** =+ *ccecsacnccans
COUPIIING-pump(444) A I I I I

HUB-(0rderitem16)"""""""""""""

HUB-(orderitem16)"""""""""f,“""'

SPIDER - (for C15726 coupling) ****+*cseeeocacunn

SPIDER-(forCl729800upling) ® e 00 00000000000 ns0e

SCREW - set 5/16 x 5/16" NC socket head ****++ossvs s

January 1972
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CASE 220, 222, 442 AND 444 COMPACT TRACTORS 53
HYDRAULIC CONTROL VALVE ( TWO SPOOL)

REF, PART NO, DESCRIPTION REQ'D

C 16493 VALVE - control, two spool (All models with hydraulic lift) « . . .
1 A 60273 RING-retaining-.-...........................
2 NSS SPOOL - motor (Order C16493 valve) « s s o oseesons..
3 NSS SPOOL - float (Order C16493 ValVe) « e o v e oo v eeeeeenen.
4 A 7982 SEAL-spool.............,...................
5 NSS BODY - valve (Order C16493 Valve)~0-0~o--0oo-oo-oo-
6 211- 9 BALL'Stee15/16"onoooooooo-ooo-oo-o-.n-o.o.oo
7 17432 SPRING = relief « « c coneeenesnnceceennncoceennss
8 17433 SCREW - relief adjust I T
9 17435 GASKET-reliefadjustcap-0000-0-000000000000-00
17434 CAP - adjuSt SCTEW « e e vevvononccecnnenoconenns.
17439 DETENT = SPOOL s ¢ e oo o6 vsonsnoocecnsonseosesenss
17442 SPACER ~ detent o e s e o e o eeenneneeacoonnosensens
17441 SPRING - detent Teturn e « o e e o oo e eovvenncensenas
17440 WASHER-return..............................
17445 SPRING - relief, tapered e e e e o e o oo eeeennonnnneenns

7 BALL - Steel 1/4" oo v e vt etneeennnonenncnnesennn
17438 COVER-detent 00-oooo...--oo.ooo-o-o.--oo.oo
17443 SCREW-detent L I I T T T N
17444 SPRING ~detent «eeeoveeseoceeeeocononoseeeen.
20 169' 114 SCREW-cover-.o--.......................-..
21 221‘ 841 PLUG-pipeoo-oooo-on-..n-o.o.oo-.co.-.ooooo

[5Y
>
caaapaoaaaaaaaa
-
i
DD D DD GO b et DO DD DD DN b b R b bl DD e

HYDRAULIC CONTROL VALVE ( SINGLE SPOOL )

C16492 VALVE-COHtrOl,SingleSpOOl L I I N I N N A S R S
A 60273 RING - T€t2iNiNg « o oo v e v eonsmonnvoonsnnnnn,
NSS SPOOL ~ (Order C16492 Valve) s o e c c o e s oo eaccccenss
A 7982 SEAL = SPOOl + e e e eeescsaceoccaccnnancnossesns
NSS BODY - valve (Order C16492) . « o « « e e co o onvecccocesn
211- 9 BALL - Steel 5/16" «vvvvevennnnsnnnnnnononnnns
C 17432 SPRING-relief--..-..........;..............
C 17433 SCREW - relief adjust «ecesececococecenosnoenss
C 17435 GASKET-reliefadjuStcap...-........‘.-........
C 17434 CAP-adjustscreW..-............--...........
221- 841 PLUG“]./4"...-o-..oon-o--co.oooo.-.oo.o-.oo
221- 843 PLUG = 3/8" ¢ et eeeeeennnnnnnonnsmmnniiiin™

= OO ITRNO i LON -
L] . ) L] . L] . L]
BO CO b=b b b b pud fmb DY p=b DD =t

- O
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CASE 220, 222, 432 AND 444 COMPACT TRACTORS 55

HYDRAULIC DRIVE MOTOR

REF. PART NO. DESCRIPTION REQ'D
1 C 13047 MOTOR - hydraulic drive (220) (used prior to S/N 9649062)« + « » « 1
1 C 13047 MOTOR - hydraulic drive (222) (used prior to S/N 9647203)« « « « « 1
2 C 14816 pLATE-mounting........................‘...‘..'1
3 166- 524 SCREW-cap,ferry5/16x7/8"NF................. 11
4 NSS WASHER-backup(SeeRef.24)....................1
5 NSS QUAD RING-mounting plate (See Ref, 24) ssccrtcscnnnoal
6 NSS "O" RING - mounting plate (See Ref, ) |
i C 14817 WASHER-thrust(SeeRef.24).....................1
8 C 14818 SHAFTANDHOUSINGASSEMBLY teecstetrencnnseansl
9 A 172034 PLUG-housing...................'............1
10 Nss "O" RING - hoUSING PIUE = e eevevvevannnnnnnnnnnnol
11 C 14819 COUPLING - drive for C13047 mMmotOr e e o e vt tennneennaal
12 C 13962 SPACER-coupling.............................1
13 NSs ""O" RING - housing to spacer plate (See Ref. 24) v oo vu.... 1
14 C 14784 PLATE-spacer..........-...........-........1
15 NSs "O" RING - spacer plate to geroler (See Ref, 24) ceiceenn. 2
16 A 27410 ”O"RING-housing.....................-._.....-2
17 138~ 134 PIN-ron1/4x1".....-.......................4
18 166- 535 SCREW - cap, end 5/16 x 2-1/8" NF e ettt entecennses
19 C 14783 CAP-end...................................1
20 C 14301 WASHER-endcapOtooc--o-..oo.-oooo-oo.o..-o-7

C 14822 KIT - geroler (For C13047 motor) (220 & 222) e eeeeneenan. 1
21 Nss _ HOUSING-rollergeroler........................1
22 NSS GEROLEROOOi-oooouoo.ocoooooo-coooooooooo.o1
23 NSS ROLLER ...‘..“....‘.......‘....‘.l.......6

24 C 17811 KIT - "O" RING AND SEAL (Includes items 4, 5, 6, 7, 10, 13,
, 15, 16 and 20, Also items 17 and 19 on page 47). . .. ... .cen

[
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CASE 220, 222, 442 AND 444 COMPACT TRACTORS 5‘7'

HYDRAULIC DRIVE MOTOR

REF, PART NO, DES CRIPTION REQ'D

C 16697 MOTOR - hydraulic, 220 (used S/N 9649062 and after) e ecovea. g

C 16697 MOTOR - hydraulic, 222 (used S/N 9647203 and after) « . . . . . . |

C 14655 MOTOR-hydraulic’442&444 OOOOO-Qc.o.'-b.ooooooool
1 C 16516 RING-retaining-ooooo-.o-ooco-sooc-oo\oooo--oa1
2 NSS SPACER-(Seekitsbelow)...............‘.........1
3 NSS SEAL-oi](Seekitsbelow)........................1
4 C 14826 HOUSINGASSEMBLY-ZZO&ZZZ---------o--o------l
4 C 14827 HOUSINGASSEMBLY-442&444------------0-3---'1
5 C 14837 ENDCAP-o0o-onooooo'o--oooooooooo--oo.oqc-o1
6 NSS SEAL-(Seekitsbelow).......................\...2
7 C 14828 SHAFT-couplmgcooooooo..-ooooo.co-oooo-oo."-o1
8 C 18109 DRIVELINK-ZZO&ZZZ.........................1
8 C 14829 DRIVELINK-442&444.........................1
9 C 14830 PLATE-wear................................1
10 C 18110 ROTORASSEMBLY-ZZO&ZZZ....................1
10 C 14831 ROTORASSEMBLY-442&444....................1
11 C 14832 PLATE-manifOld oooo---c-.onooooooo-ooo-o.ooo1
12 C 14833 MANIFOLD e vsvvuvuinennnnnnsnnnnnnnsnnnnnni]
13 C 14834 COMMUTATORANDRINGSETo----~-----------'°-'1
14 NsSs RING-Sealing(Seekitbelow).................’.....1
15 C 18092 SLEEVE-ZZO&ZZZ......................-.....1
15 C 14836 SLEEVE-442&444............................1
16 28- 662 BOLT-3/8"x3-7/8"NFhex, 220 & 222 ceveetniinnaa
16 C 14838 BOLT-3/8"x4-3/8"NFhex,442&444 I I S

C 18383 KIT - "O'" ring and seal, 220 & 222 (Includes items 2, 3, 6, and 14)1

C 18381 KIT - "O" ring and seal, 442 & 444 (Includes items 2, 3, 6and 14) 1

Printed in U.S.A, January 1972
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CASE 220, 222, 442 AND 444 COMPACT TRACTORS 59

REF, PART NO.
1 R 15106
2 A 43494
3 192- 20
4 A 40702
5 A 72039
6 A 72040
7 A 72038
8 R 15090
9 R 16161
10 A 72042
11 A 72048
12 R 16147
13 A 41927
14 129- 18
15 192- 17
16 R 16148
17 A 72043
18 NssS

19 R 15077

23 A 43495
24 126- 111
25 A 42127
26- NsS

27 A 41959
29 A 172050
30 R 16170
31 A 43356
32 A 72046
33 A 172047
34 C 14344

Printed in U.S,A,

BOLT - through « «ev0o0ev..
FRAME ASSEMBLY - commuta
LOCKWASHER - 5/16"
KIT - stud (Includes ite

DESCRIPTION

C16852 STARTER -GENERATOR

-.o.oo--nooc.lo‘o-.-'oooo.o

ms 16, 18 and 19)

HOLDER KIT - ground brush L R I N I T S S

HOLDER KIT - insulated b

BRUSH ASSEMBLY ......

BUSHING
WASHER

- armature stud

rush0..00-..0..-...0....00

-insulated,armaturestud @ o es 0000 s0e00000o0

o.ooooo'ooaoo..ocotono'o.

NUT-terminalSt‘udlz-24hex -o.-ocoo.ovoooooo-nooon

LOCKWASHER - terminal
WASHER - insulated, field
COIL ASSEMBLY - field

STUD - field terminal (Order A40702)

BUSHING

BODY - starter, generator

SCREW -~

RETAINER ASSEMBLY -

RETAINER - grease (Order A72050)
SEAL - felt (Order A72050)

stud#lz .......Q.......‘...
stud (Order A40702) ...........
L.H

® 8000000000040

- insulated, field stud (Order A40702) ........ oo

10-32x1/2"r0undheado...t.oooooooo--oou-

January 1972
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CASE 220,222 AND 442 COMPACT TRACTORS

REF, PART NO,
1 'R 15106
2 A 72104
3 R 15087
4 A 25461
5 A 172039
6 A 72040
7 A 172038
8 R 15090
9 A 25423
10 A 72042
11 A 72048
12 R 16147
13 R 15079
14 129- 18
15 192- 17
16 R 16148
17 A 172043
18 NSS
19 R 15077
20 A 25447
21 A 40738
22 A 40738
23 A 172041
24 126- 111
25 74- 610
26 NssS
27  173- 237
28 192- 18
29 A 72050
30 R 16170
31 A 25441
32 A 172046
33 A 172047
34 C 14344
35 192- 26
36 A 25546
37 Nss
38 Nss
39 NsS

40 A 40702
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A70202 STARTER- GENERATOR

DESCRIPTION

BOLT - through (Includes washer) * « « « ¢« oo s«
FRAME ASSEMBLY - commutator end * <« « « «

RING-bearingretainero-.-...-oo..-ooo
BEARING - commutator end balls * » + +++sseee.
HOLDER KIT - ground brushe +++ssoseseees.
HOLDER KIT - insulated brush «++s+s oo ssee.
BRUSH ASSEMBLY> * + v+ vs 00 ccoocsccsssa.
ARM-brushpressure.a-.o-o.oooono-o-oo
SPRING-brusharm L R I
COIL ASSEMBLY - field R.H.s * c o s s oo aonnans

STUD - armature terminal » -« + s e e o eseees
BUSHING - insulated, armature stud e « e =« + s+«
WASHER-armaturestudo-..-'..o......-..
NUT - terminal stud 12-24 hexe + + s e v o oo oo oo
LOCKWASHER - terminal stud #12+++ o+ oo oo
WASHER - insulated, field stud *+» s o= oeooase
COIL ASSEMBLY - field L.H, **++cceooeosses

STUD - field terminal (See Ref, 40) + «« ¢ o =«
BUSHING - insulated, field stud (Order A40702) - »

INSULATOR_fieldcoil ¢ 0000 s 000 e e0s000

SHOE-pOle,plain"""«""°"°""""'
SHOE_pole’noticed L I T O
ARMATURE°"'°°'°°'°"°',""'°'°'°'
KEY - Woodruff, armature **++cs coeessoas
SCREW_polesoooooooo--oooo.-.o.ooooo
BODY - starter, generator (Order A70202)+ + « « « -
SCREW - 10-32 x1/2" rd, hd, ***+seesecsces
LOCKWASHER - 3/16" plated  *++=evvseecsn

REQ'D
o-.uooo.ooz
.0..0.....1
o.ooc.-oool
oooc.oo.cnl
-o-aooo-ool
oo-o-oooa-l
.coooo-.ooz
o.o..--oonz
oocooooc-oz
ooo...oocol
a.oo.ooo-ol
.o-coooo..l
oo.-c..o-oz
'.-o-.....4
teseesceesy
e o 0 oooool
LI ooo-ol
o.-ool
oooool
) .noool

® s o o o o

.oo-‘l
LY co-ool

ooo‘¢-2
ooocoul

LI oo-o.oz
ocoooo---nl
o-onoo-o.o3

0000000-003

RETAINER ASSEMBLY - bearing (Includes Ref, 37 and 38) * *+ + + + 1

GASKET - bearing retainer «* c+sessreoscsces
BEARING - ball, drive end **+cscesaceccoosn
FRAME ASSEMBLY - drive end >+ *+++ses oo
SPACER - pulley *«*+seeseccccsnscnocsas
PULLEY - starter, generator drive *« e+« s« oo
LOCKWASHER-II/IB" p]_ated;i- cececeesens
NUT - armature shaft, drive ends e e s s e e cecee
RETAINER -~ grease (Order AT2050) s > s v cs a0
SEAL - felt (Order A72050) + s+ +seeosooseonss
SPACER - armature shaft, inner-+ +cece0cecen
KIT - stud (Includes items 16,18 and 19) s =+ oo o

o...a.t...l
ooo.oc..oll
ooooocaooal
.‘ooooo-.ol
---oo.ooool
ooooooono-l
o-o.o-.o--l
oo-oucooool
ooo-oo-oool

-o-oo.ooool
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CASE 220, 222, 442 AND 444 COMPACT TRACTORS 63
ELECTRICAL SYSTEM

REF. PART NO, DESCRIPTION REQ'D
1 C 18005 HARNESS-Wire..oooooaooooo-oco.-co-ooooonooooo1
2 C 17187 WIRE - ignition switch to solenoid (yellow 8") e o eovevnenran 1
3 C 14565 CABLE - battery to solenoid (red 10-1/2") e ceeevinnnennns 1
4 C 14566 CABLE - battery to ground (black 12") » e s e e e e o v euesnan.. 1
5 C 18141 SWITCH-neutralsafety M I T
6 C 14553 SOLENOID_Start oo..ooo-.ol70.0.0...0..0.0-0...1
7 A 70221 REGULATOR-voltage,IZVOIt---~-----0--~--------’-1
8 C 16852 STARTER - generator 12 V, (Repairs page 59) Delco No. 1101875 1
8 A 70202 STARTER - generator 12 V, (Repairs page 61) Delco No. 1101970 1
9 C 14537 CONNECTOR-headlamp--o-----“-----------o--o--I
10 C 17186 LAMP ASSEMBLY - warning, generator indicator s+« +sso0e.. 1
B 50213 BULB - generator indicator (red) sveeeeeennennennnnny
11 C 14302 HEADLAMP ASSEMBLY - 12 volt (Repairs page 63) e s eevoeees 3
12 C 10458 BATTERY-12v01t---'------------------'------“1
13 KO 231281 COIL-ignitioanvolt*n----'-“-'-'~----"-'°'~--1
14 KO 232535 COVER-breakercontacts---“--“--'-*--“'”--'--1
15 C 17275 WIRE - regulator ground to s0lenoid (white 7")e « « o e v o o 0 v s s 1
16 M 20007 SPARKPLUG-(includesgasket)'-.----'----'-"-'-----1
17 A 27251 GASKET-sparkplug..o..-..-....-.--o..o.-....1
18 KOA235095 CABLE-hightension°'°-'°'--"°-'°~°°°°°°'-°°°“1
19 KO 230722 CONDENSER...................................1
20 C 18115 SWITCH - PTO safety, 220 (used S/N 9647856 and after) -+« 2
20 C 18115 SWITCH - PTO safety, 222 (used S/N 9649590 and after) e+« . 2
20 C 18115 SWITCH - PTO safety, 442 (used S/N 9650949 and after) e+ 2
20 C 18115 SWITCH - PTO safety, 444 (used S/N 9653291 and after) -+ 2
21 C. 18140 WIRE - solenoid to PTO safety switch (black 17") e ¢ s e e e e ]
22 223- 20 FUSE - 20 amp, (used in C18005 harness) eeceeoeceenneaan 1
23 Nss SWITCH - ignition (order item 27 C18007 Kit)e seocececencon
24 C 12684 KEY - ignition, 220 (used prior to S/N 9647628) « « ¢ e ¢ e e v e . 1
24 C 12684 KEY - ignition, 222 (used prior to S/N 9649384) s e s e v v 0 e ]
24 C 12684 KEY - ignition, 442 (used prior to S/N 9658013) e e e e e eenas 1
24 C 12684 KEY - ignition, 444 (used prior to S/N 9652857) ¢ e s ¢ e e 000 s 1
25 C 17976 SWITCH - ignition (includes key) used 220 S/N 9647623 and after) 1
25 C 17976 SWITCH - ignition (includes key) used 222 S/N 9649384 and after) 1
25 C 17976 SWITCH - ignition (includes key) used 442 S/N 9658013 and after) 1
256 C 17978 SWITCH - ignition (includes key) used 444 S/N 9652857 and after) 1
26 C 17763 KEY - ignition (for C17796 Switch)s e e eees e nannae
27 C 18007 KIT-ignitionswitch-...............-...........-.1
C 17763 KEY-ignitiOn'°'°'°°'~-'°'-°°'°°°"°"°‘°°°"°1
C 17808 DECAL-ignitiOn"'°°°°'°°-"-°"°'°-'°°°"°°'1‘
TAIL LAMP
1 A 20965 LAMPASSEMBLY-ﬂoodandtail.....................1
2 B 50255 MOLDING-lampretaining o-..coo-..-o.oooooo-o.ol
3 10934 SCREW-mOlding...................-..-..-.-_..1
4 A 40855 LAMP-Sealedunit......-.......--......-..-...1
5 B 50223 BULB-red15C.P.12V01t oo-u.o.o...o-n.-ocooo-.l
6 B 50273 WIRE - SWAtCh ¢ e vttt vvenveceeececonsneanennensd
7 173- 73 SCREW-Wire..........-..........-..........2
8 193- 4 WASHER = 1/4"10CK e s ¢ o veeeeunnsecenacacsnnnnes?
9 B 50275 L& 2 S
10 B 50310 KNOB-SWitCh......-.....................-...1
11 B 50224 NUT - SWitch o vt v ititeeeseenecococacecnconnnal
12 10927 SPRING - terminal .. vvvveeeeneeceesooncanoenanaal
13 NSS BODYD..‘......Q.‘......‘.....‘Il.......l..1
14 B 50293 TERMINAL - Wire v .cuveevecececoaseonnancaoensal
15 129" 105 NUT-1/2"NCheX.............................1
16 192- 23 WASH'ER-1/2"100k.......;.....-.....-.....-..1
17 10923 WASHER - DEaring o ieeeeeeeeeeoeoconocaoecenneal
18 113~ 209 BOLT - 3/8 x1-1/2" NC hex, zinc plated v . .eeeveeoeeeennsl
19 192- 21 LOCKWASHER - 3/8" zinc plated +.veveeeeseeceoocoeesl
20 129- 103 NUT-3/8"NChex,zincplatéd.......................1

21 A 34046 BRACKET - mounting, tail ]Jamp .. ...eeeeeeeoeoeananoal
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CASE 220,222, 442 AND 444 COMPACT TRACTORS 65

ELECTRICAL SYSTEM HARDWARE

REF, PART NO, DESCRIPTION REQ'D
1 C 14060 NUT - back up 3/4" Se e cictctatcetttteennronaeen 1
2 C 17921 NUT-escutcheon3/4".............................1
3 C 10836 NUT-speedtype"U".............................4
4 187- 485 SCREW - #10 x 5/8" Self-Tapping Hex, Zinc Plated cesecsncs 4
5 131- 629 NUT-speedtype"U".............................4
6 187- 1047 SCREW - #8 x 1/2" Self-Tapping round head, Phillips’,....... 4

C 14302 HEADLAMPASSEMBLY...........................Z
7 NSS RECEPTACLE-headlamp (Order C14302) . .. vveveenen. 1
8 C 14305 BULB-headlamp e e s crat sttt essccnnreaceness 1
9 C 14304 GASKET-headlamp............................2
10 C 14303 LENS - headlamp T R |
11 113- 103 BOLT-5/16x1"NChex,zincp1ated..................2
12 192- 20 LOCKWASHER-5/16"zincplated cte et eacssesscnsscsces B
13  195- 520 WASHER-5/16"p1ain,zincp1ated.................... 2
14 129- 102 NUT-5/16"NChex,zincp1ated......................Z
15  111- 202 BOLT - 5/16 x 3/4" NC, round head, squareneck .......... 1
16 111- 108 BOLT-1/4x3/4"NC,roundhead,squareneck‘........... 1
17 129- 101 NUT-1/4"NChex'.............................,1
18 113- 102 BOLT-5/16x3/4"‘NChex,zincplated................. 1
19 193- 70 LOCKWASHER-#IOexternaltooth....................4
20 129- 122 NUT-5/16"NF.hex._...............‘..............2
21 C 14599 BRACKET-startergeneratoradjust................... 1
22 129- 27 NUT - #10 NF hex s e e et s ers st ettt ettt sncacncneee 2
23 192- 18 LOCKWASHER-#IO..................‘............2
24 169- 131 SCREW ~ #8 x 5/16" NC fillister head ....cc0ecvnveeeaes 3
25 113- 1 BOLT-1/4x1/2"NChex,zincplated teeseseecenssseses 2
26  192- 19 LOCKWASHER-1/4"zincplated.....................2
27T C 14204 SUPPORT-startergenerator........................1
28 13- 612 BOLT-3/8x3/4"NChex..........................2
29 192~ 21 LOCKWASHER - 3/8" . ... i0veernnenenennnnnnnnnn.. 2
30 C 14229 SUPPORT-startergeneratoradjust................... 1
31 111- 131 BOLT - 1/4 x1-1/8" NC round head, square neck «.....eeo. 2
32 193- 57 LOCKWASHER - 1/4" external tooth tessecsssssssssccse 2
33 129 101 NUT-1/4"NChex...............................2
34 C 17546 GROMMET-wire................................1
35 C 15702 SCREW - nylon #10 x 5/8" binder head « o v v v oo 0w wnnn. ... 2
38 C 15703 WASHER-nylon3/16".............................4
37 C 15704 NUT-nylon#10-32...............................2

BREAKER CONTACTS

KOA231533 LEAD - breaker contact (Includes grommet)
KO 220297 GROMMET - contact lead

@ % & 0000000000000

1

2

3 173- 210 SCREW - #10 x 3/8" round head, zinc plated
4 192- 18 LOCKWASHER - 3/16" zinc plated
5 KO 232535 COVER - breaker contact
6
7
8
9

® 600 0¢ 0000000000000

® % ¢ 08 a0 0000000000000 0 0000

K0220174 GASKET-coverooo.-.o.o--o--oc-o.oooo-ooooo--o
187- 408 SCREW - #6 x 3/8'" Self-Tapping
173- 224 SCREW - #8 x 1/4" NC round head
193- 5 LOCKWASHER - #8 internal tooth
10 KO 220475 POINT SET - breaker contact
11 KO 2204786 BRACKET - breaker contact
12 KOX 389-1 ROD - breaker contact push
13 KO 275182 CLIP - wire _

® 5 6 00050000000t e00 00

® ® 000 0000000000808 009 00000

bbb b b b b b et b i S b b
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CASE 220, 222, 442 AND 444 COMPACT TRACTORS 67

DECALS
REF. PART NO, DESCRIPTION REQ'D
1 321"1437 DECAL-"CASE”Q00.t000.'0..lo.ouoc.c.o..o..o.01
2 321- 1792 DECAL - attachment drive, 220 (used prior to S/N 9647856)« « « « 1
2 321~ 1792 DECAL - attachment drive, 222 (used prior to S/N 9649590)« . . . 1
2 321~ 1792 DECAL - attachment drive, 442 (used prior to S/N 9650949). . . . 1
2 321- 1792 DECAL - attachment drive, 444 (used prior to S/N 9653291)s « . « 1
3 C 14066 DECAL-gasoline................................1
4 C 14539 DECAL-hydraulicreservoiro-----o--n----.------..1
5 321- 1788 DECAL-shiftrange.............’.................1
6 321~ 1785 DECAL-float..................................1
1 321- 1789 DECAL-attachmentheight......b...................1
8 321- 1786 DECAL-ignitionswitch...........................1
9 321- 1784 DECAL-instrumentpanel»---oo-o---------ooo------1
10 C 15690 DECAL-hoodZZOR.H.............................1
11 C 15691 DECAL - hood 220 L,H,, hydraulic drive. « e « o o « o o o+ RN |
12 C 15692 DECAL-hoodZZZR,H,............................1
13 C 15693 DECAL - hood 222 L.H,, hydraulic drive e e « « e o e o v 0 0 a v v oo . 1
14 C 15694 DECAL-hood442R,H,..........................‘..1
15 C 15695 DECAL - hood 442 L.H., hydraulic drives « + s« e o vaeuwn.. .. 1
16 C 15696 DECAL-hood444R_H,............................1
17 C 15697 DECAL - hood 444 L.H., hydraulic drive s « « s oo oeesenaon . 1
18  321- 2110 DECAL - brake 220 (used S/N 9647856 and after) e o e eseeve . 1
18 321- 2110 DECAL - brake 222 (used S/N 9649590 and after) ceccrsececes 1
18 321- 2110 DECAL - brake 442 (used S/N 9650949 and after) e e e e 1
18  321- 2110 DECAL - brake 444 (used S/N 9653291 and after) e ceeeieee. 1
19 321- 2111 DECAL - attachment drive (used S/N 9647856 and after) « e+ o0 . 1
19 321- 2111 DECAL - attachment drive (used S/N 9649590 and after) ¢ce.. . 1
19 - 321- 2111 DECAL - attachment drive (used S/N 9650949 and after) « «s. .. 1
19 321- 2111 DECAL - attachment drive (used S/N 9653291 and after) s vceee. 1
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CASE 220, 222, g42 AND 444 cOMPACT TRACTORS @9

D8 WHEEL WEIGHTS - MODEL 220 AND 222

REF., PART NO. DESCRIPTION REQ'D
1 NSS WEIGHT - wheel 12" (Order as Machinery Item): ¢ s eeevoecess 4
2 111- 532 BOLT - 1/2 x 3-3/4" round head, square neck, NC,

zincplated o-too.-.ooo...oo..o.oo.o-.ooooo.o. 8
3 192- 23 LOCKWASHER-I/Z"zincplated-----“-'“---”-'---8
4 129_ 105 NUT-1/2"NChex.l.|I'...0l..‘.O......l.‘....‘.8

D10 WHEEL WEIGHTS - MODEL 442 AND 444

1 Nss WEIGHT - wheel 15" & 16" (Order as Machinery Item) *****°** 4
2 111- 530 BOLT - 1/2 x 2-1/2" round head, square neck, NC,

zincplated ........-O...........O.......‘.I..4
3 111~ 531 BOLT - 1/2 x 2-3/4" round head, square neck, NC,

Zincplated .‘....0...‘-..0..0............!..‘4
4 92~ 8 LOCKWASHER-I/Z"zincplated"""""“““"”‘8
5 129_ 105 NUT_l/Z"NChexuaooc..o.-n.--.c..ooo-..o.oo.oo8
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USED ON MODELS 220 S/N 9650692 AND AFTER  USED ON MODELS 220 PRIOR TO S/N 9650692
USED ON MODELS 222 S/N 9649209 AND AFTER  USED ON MODELS 222 PRIOR TO S/N 9649209
USED ON MODELS 442 5/N 9647413 AND AFTER  USED ON MODELS 442 PRIOR TO S/N 9647413
USED ON MODELS 444 5/N 9652542 AND AFTER  USED ON MODELS 444 PRIOR TO S/N 9652542




CASE 220, 222, 442 AND 444 COMPACT TRACTORS 1

MODEL H30 HYDRAULIC LIFT

EF. PART NO, DESCRIPTION REQ'D
17314 CROSS SHAFT ASSEMBLY ...

R

1 C o...o.o..oooooooo.-oolnl
2 219- 404 FITTmG-lube-o-.-.............................1

3 C 16741 ROD-heightadjustoo-..................-.....-...1 i
4 C 16751 KNOB-heightadjust..............................1

5 C 16750 ARM-indicator.---........................sx\....l,‘
6 -C 17249 BRACKET-mounting,top........................\...2
7 C 17250 BRACKET-mOllnting,bOttom.--.-..................-2

8 13- 614 BOLT - 3/8" x7/8"NCheX «evveeunennnnnnnnnnnnnn, .

9 131‘ 178 NUT-3/8"NCheX-o--.........................-.4
10 C 16163 LEVER-liftcontrol---.--....................-..-1
11 A 37247 KNOB-controllever-.............................1
12 129- 102 NUT-5/16"NCheX ---o.-.......v...........'...-..2
13 C 16412 ROD-control-...-......................o....-..l
14 C 16683 BALLJOINT....................................1
15 C 16730 WASHER-Oilite..-............................--1
16 C 17612 SPRING-'ControlleVer--....................-......1
17 C 18144 BUSHING-heightadeSt............................1 5
18 195- 533 WASHER-1/2"ZP..............'.................1 -
19 132- 310 PIN-COtterl/S"Xl"-...............-......._......1
20 C 17575 BRACKET-cylinder-o.......................-....1
21 113" 207 BOLT-3/8"X1"NCheX‘.-o.--..-.-.............'..2
22 131" 178 NUT-IOCk3/8"NChex-...........................2
23 195~ 104 WASHER-3/8"x1-1/8"0.D.........................2
24 C 17628 PIN-cylindertolever.............................1
25 C 17538 PIN-cylinderfoot...............................l
26 131- 176 NUT'IOCkS/lG"NChexooooooooooo-oooo.--o.olooool
27 C 18019 ARM-heightadeSt--....-...-..............-..-..1
28 C 17224 HOSE-short...................................1
29 C 17225 HOSE - long (use with C16134 cylinder) e e v o teevveennnnnnal

29 C 17734 HOSE - long (use with C18318 cylinder) « o o ¢ v st v eeencnnesnal
30 221- 1375 ELBOW - 1/4" x 90° (use with C16134 cylinder). e s o coeceoeoal
31  221- 1131 NIPPLE - 1/4" x 1" (use with C16134 cylinder). « s ceeeeeeaaal
32 218- 5056 FITTING - valve (includes 218-5004 ""O" Ting)e e e oo v vennnnes
33 C 18318 CYLIN'DER_lifto.ooo.oooooo.o--ooo.o-n-uooo.oo.ol
34 C 16133 BODY-cylindero.oo.....o...-oo--oo-.oo--.o.-o1
35 C 16131 ROD AND PISTON ASSEMBLY* ¢+ ¢+ seeccsoacscscoassy
36 C. 17732 FOOT - cylinder (use with C18318 cylinder)s e+ ssveovecoseq
37 NSS ] SEAL.oo--.ocooooo.o-.oco-o-oo-oooooo-..o..1
38 NSS "O"RING-........-....o.on-oc.ooo.o-obcoot-.1
39 Nss "O"RING.....-.oo.-ooooo-onooo-uoo.uo-ocoool2

C 17268 KIT - seal, cylinder (consists of items 37, 38 and 39)+ ¢ + ¢« + « » °1
40 132- 338 PIN-cotterl/B"xz..l/Z"..........................1
41 C 16493 VALVE - hydraulic, 2 spool (Repairs page 53)s ++ e cssecesssy
42 C 12093 BUSHING-liftleverooooooo-.nooo.ooo.--ooo-ooooo-l
43 187~ 1036 SCREW - 1/4" x1/2"" NC hex, self-tappinge ++ e coesscsesq
44 132- 348 PIN—cotter1/4"x1-1/4"oo-ou-ooouo-o-a--o.o--o-oo.l
45 C 16134 CYLINDER - lift * o cevscecccecccesncenncnncosannnny
46 C 14692 FOOT - cylinder (use with C16134 cylinder)s s s ss e vesese
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CASE 220, 222, 442 AND 444 COMPACT TRACTORS 73

H26 THREE POINT HITCH 442 AND 444
FRAME, LIFT RODS AND ARMS

(>0 LN S

agaaaaaaaruy

EF, PART NO,

C 14977
219- 405
C 14722
C 14724
138- 309
132- 91
195- 541
C 14715
C 14991
113- 118
131- 176
52118
30338
14725
14717
14712
14703
14709
14710

59
16128

o
]

DESCRIPTION REQ'

HITCHPLATEASSEMBLY..........................
FITTING - lube St e ettt sttt s etenesnnnnee
NUT-liftrod oco--'oo.o.oo'oo-oooo.oo.ooonoaooo‘
ROD'ASSEMBLY-R.H.lift............-........-...
PIN-I'Olll/4X4"..-........................o...
PIN-cotter3/16x1".ooo-oo.oo-ooo.oooooc-oo.o...
WASHER - plain 5/8"
ARM-lift..oc'oogoooo-Ooooo.o-o-oo‘”}‘voa--nocouoo.
CHAIN-StalelinkS soac-oooo-ooooo.-oo.oo.ooo_oo.
BOLT-5/16X5/8"NChex,Zincpla.ted...............--
NUT-lOCk5/16"NCheX._.........\........-........
PIN"klik-o.poocoooooooooooo-.a.oooooo.oo.oo..
PIN"klik....o..cooooo.ao-ooo.o.o'ooooo ® o 00 000
ROD-liftL.H....-..........
PIN-CleViS........-............'...............
LINKASSEMBLY................................

CENTERTUBEASSEMBLY.......................

BALL END ASSEMBLY R. H. THREAD cecccsssseccsas

BALL END ASSEMBLY L. H. THREAD secsesrtceccssses
. PIN-r0111/8x7/8".oooooooo-oooo.-oo.o.o-ooo.n
PIN-cleViS5/8X3".........................-....

CYLINDER AND DRAWBAR MOUNTING

C 14977
C 14975
C 14976
132- 310
113- 417

Printed in U.S.A,

HITCHPLATEASSEMBLY..........................
PIN - lower cylinder mounting tescscenccetscssssscnna
PIN-uppercylindermounting Ce e ccrssscsssssssesensee
PIN = cotter 1/8 X 1" v uinunueenncooncecennnnennen.
BOLT-1/2x1-1/4"NCheX,zincplated ® ® 802000008000 008 0
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CASE 220,222, 442 AND 444 COMPACT TRACTORS 75

MODEL H26 THREE POINT HITCH AND MODEL
H27 HITCH ADAPTER

HYDRAULIC CONNECTIONS AND COMPONENTS

REF. PART NO, DESCRIPTION REQ'D
1 221_1134 .NIPPLE-1/4X1-1/2""'“““""""“"""’"‘1
2 221_1375 ELBOW-90°"""""""'""""""""""1
3 C 17188 HOSE_hydraulicshOI.to.-oo-ooo-aoo---oooo'.ooocoo1
4 C 17189 HOSE_hydrauliclongo.ooo-uo.o.ooo.o.ooooooooonoo1
5 218~ 5201 FITTING - tee (Includes 218-5004 "O" ring) * <+ ++eecseeeens o
6 C 15771 CYLINDERASSEMBLYoao-.-o.-o.o--oo.ooo-;-ooo-01
7 C 15768 BODY_cylinderooooo.o.oooou.oo-;.ooooooooo;o.1
8 C 15769 ROD AND PISTON ASSEMBLY ****+ttccvcecancnnnsa]
9 C 14692 FOOT-cylinder"""“"“""“"'"""""1
10 NSS SEAL-WipeI‘ -ocoo.ooco.o..o-ovncoo-.-oooc-n.o1
11 NSS HOHRIN’Go..-i-ooooo.co.cn.oo-oo.o-.ouoo..oo1
12 NSS "O"RING”‘"""""""""""""“""2
13 C 17268 KIT - seal (Consists of items 10,11 and 12)** = ***ccveevecenyg

MODEL H27 HITCH ADAPTER

1 C 14872 BRACKET - hitch adapter A A T 1
2 C 14568 PIN-draWbar ‘.l.l................l.‘....‘..llI 1
3 113.. 425 BOLT - 1/2 X 3" Nc hex, Zinc plated ® o0 000000t 000000000 4
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CASE 220,222, 442 AND 444 COMPACT TRACTORS 77

MODEL H22 AND H24 SLEEVE HITCH ‘

REF. PART NO, DESCRIPTION REQ'D

1 C 14867 HITCHFRAMEASSEMBLY(442)......................1

2 C 14457 ARM-lift000..--oo....oo-..oo....-o-o.co.oo.o01 |

3 195~ 541 WASHER-plain21/32"............................2 |

4 C 10898 PIN-safety'.....................................2 ;

5 C 14459 BRACKET - hitch mounting R, H, ..... 1 1

5 C 14460 BRACKET-hitchmountingL.H......................1

6 113~ 417 BOLT - 1/2 x 1-1/4' NC hex, zinc plated . ... iiiiie... 4

7 192- 23 LOCKWASHER =~ 1/2" zinc plated e« s e evoveveeesconenns § !

8 C 17219 PLATE = lift 16Ver « o o o e s e e s cvovocncenn. B |

9 113- 417 BOLT - 1/2 X 1-1/4" NC hex, zinc plated « « « e e o oo oo v on. . 2

10 129- 105 NUT-1/2"’NChex,‘zincplated--------o-----------o--4

11 195- 545 WASHER-plain3/4"zincp1ated---------o-----—------2

12 132- 306 PIN - cotter 3/16 X 1-3/4" « e e v e tvneieneneneennnnnnan 2 |

13 113- 421 BOLT - 1/2x 2" NC hex, zinc plated « « e o oo eensnensn. 2 |

14 C 14568 PIN-drawbar..................................1 |

15 C 14866 HITCH FRAME ASSEMBLY (220 & 222)¢ « ¢+ e s s o0 e veseonns 1 |
|
|

’\.j < n
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CASE 220,222,442 AND 444 COMPACT TRACTORS 79

MODEL H18 FRONT END WEIGHT BRACKETS

REF. PART NO, DESCRIPTION REQ'D
1 C 16581 BRACKET-mounting---oo----------------o-------1
2 C 1761 BRACE..rear.....-.o......-..--..........-o--.1
3 C 17162 BRACKET-weightmounﬁng.........................1
4 113- 417 BOLT - 1/2 x 1-1/4" NC hex, zinc plated - ..., . g
5 113- 443 BOLT-1/2x6--1/2"NChex........................2
6 25- 108 NUT-l/Z"NChexzincplated M A R I I -
n 192- 23 LQCKWASHER-]_/Z"............................k..8
8 195- 533 WASHER—I/Z"zincplated o.ooonoao;.ooc.oooooooooo8

MODEL H13 WEIGHT BOX

REF, PART NO, DESCRIPTION REQ'D
1 C 17859 FRAME-weightbox................'..............1
2 C 17863 BOX-Weig’ht-...-..............................]_
3 C 17860 SUPPORT-WeightbOX ooocoooooo-oo-icoo-ooou-ooo-o1
4 C 17636 PLATE-hitch...........-......................1
5 111- 317 BOLT - 3/8 x 1" round head, SQUATE NECK o« « o o v ou oo, 3
6 113- 207 BOLT - 3/8 x 1" NC hex L I R I R
7 129- 103 NUT-3/8"NChex................................7'
8 192' 21 LOCKWASHER-3/8"..-...............-...........7
9 195- 525 WASHER-3/8"..............................,....7
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NUMERICAL INDEX

PART PAGE REF. PART PAGE  REF. PART PAGE  REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
10923 63 17 A 72034 55 9 C 10487 31 16
10927 63 12 A 172038 59 7 C 10657 25 14
10934 63 3 A 72038 61 7 C 10678 25 3
40035 11 20 A 172039 59 5 C 10836 65 3
40035 13 20 A 72039 61 5 C 10898 77 4
40035 15 20 A 72040 59 6 C 11529 25 18
40035 17 28 A 72040 61 6 C 11529 49 16
40035 19 28 A 72041 61 23 C 11545 25 19
40035 21 28 A 72042 59 10 C 11545 49 17
A 7982 53 3 A 72042 61 10 C 11906 39 5
A 7982 53 4 A 72043 59 17 C 12003 39 19
A° 10326 29° 22 A 172043 61 17 C 12003 39 19
A 20965 63 1 A 72046 59 32 C 12081 43 3
A 25423 61 9 A 72046 61 32 C 12093 51 2
A 25441 61 31 A 72047 59 33 C 12093 71 42
A 25447 59 20 A 72047 61 33 C 12102 39 13
A 25447 61 20 A 72048 59 11 C 12102 39 13
A 25461 61 4 A 72048 61 11 C 12110 43 5
A 25546 59 36 A 72050 59 29 Cc 12111 43 6
A 25546 61 36 A 172050 61 29 C 12224 29 2
A 27001 11 23 A 72073 25 1 C 12370 43 7
A 27001 13 23 A 172073 27 C 12551 47 25
A 27001 15 23 A 72077 27 3 C 12552 47 26
A 27251 63 17 A 172078 27 8 C 12553 47 24
A 27365 17 39 A 72079 27 7 C 12554 47 16
A 27365 19 39 A 72080 27 9 C 12559 47 3
A 27365 21 39 A 172083 27 15 C 12560 47 32
A 27410 49 41 A 72084 27 10 C 12561 47 34
A 27410 55 16 A 72092 27 2 C 12603 25 15
A 30064 43 10 A 72099 27 5 C 12684 63 24
A 30095 49 38 A 172100 17 57 C 12684 63 24
A 30338 73 13 A 72100 19 57 C 12684 63 24
A 30881 39 10 A 172100 23 57 C 12684 63 24
A 30881 ‘39 11 A 172100 25 2 cC 12713 47 2
A 32190 49 39 A 172103 27 11 C 12718 47 36
A 34046 63 21 A 72104 61 2 c 12721 47 14
A 37247 51 1 A 172108 17 56 C 12722 AT 12
A 37247 71 11 A 72108 19 56 C 12723 47 10
A 40702 59 4 A 172108 23 56 C 12725 47, 21
A 40702 61 40 A 72108 25 13 C 12965 47 - 38
A 40736 59 21 A 72108 27 2 C 12975 39 9
A 40736 59 22 A 172108 27 2 C 12975 39 10
A 40736 61 21 B 50213 63 C 12975 41 20
A 40736 61 22 B 50223 63 5 C 12975 43 2
A 40855 63 4 B 50224 63 11 C 13047 49 36
A 41927 59 13 B 50254 63 2 C 13047 55 1
A 41959 59 27 B 50273 63 6 C 13047 55 1
A 42127 59 25 B 50275 63 9 C 13106 39 7
A 43356 59 31 B 50293 63 14 C 13106 39 8

A 43494 59 2 B 50310 63 10 C 13196 47 42
A 43495 59 23 B 52118 13 12 C 13197 47 43
A 50096 47 44 B 52144 47 15 c 13211 4% 9
A 60273 53 1 B 59393 17 48 C 13212 47 20
A 60273 53 1 B 59393 19 48 C 13241 47 5
A 70062 43 11 B 59393 21 48 C 13261 47 40
A 70090 5 5 C 10263 43 1 C - 13266 47 8
A 170100 49 18 C 10314 43 2 C 13360 45 1
A 170112 51 19 C 10317 43 9 C 13385 47 6
A 70185 43 8 C 10372 5 2 C 13526 43 18
A 70202 63 C 10372 5 2 C 13605 39 5
A 70221 63 7 C 10458 63 12 C 13605 39 16
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PART PAGE REF. PART PAGE  REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. No.
'C 13716 39 6 C 14568 75 2 C 14994 33 18
C 13770 47 1 C 14568 M 14 C 15007 25 5
C 13863 43 14 C 14599 65 21 C 15036 51 19
C 13866 43 16 C 14619 49 44 C 15060 15 27
C 13962 55 12 C 14644 47 24 C 15096 41 16
C 14060 65 1 C 14655 49 35 C 15183 35 5
C 14066 67 3 C 14655 57 C 15184 35 6
C 14128 39 2 C 14656 47 19 C 15335 49 1
C 14129 39 1 C 14690 25 23 C 15410 37 )
C 14131 39 3 C 14690 31 4 C 15481 49 7
C 14151 39 1 C 14692 71 46 C 15481 51 1
C ' 14157 25 15 C 14692 75 9 C 15515 33 7
" C 14168 47 23 C 14703 73 16 C 15556 33 11
C 14187 43 17 C 14709 73 17 C 15557 33 8
C 14195 49 12 C 14710 73 18 C 15564 45 16
C 14199 47 17 C 14712 73 C 15690 67 10
C 14200 41 6 C 14715 73 8 C 15691 67 11
C 14201 41 7 C 14717 73 15 C 15692 67 12
C 14204 65 27 C 14722 73 3 C 15693 67 13
C 14222 47 39 C 14724 73 4 C 15694 67 14
C 14223 a7 37 C 14725 73 14 C 15695 67 15
C 14224 31 15 C 14728 37 22 C 15696 67 16
C 14224 31 15 C 14729 35 20 C 15697 67 17
C 14224 31 15 C 14730 | 35 20 C 15702 31 12
C 14224 31 15 C 14783 ' 55 19 C 15702 65 35
C 14229 65 30 C 14784 55 14 C 15703 31 13
C 14240 31 1 C 14816 55 2 C 15703 65 36
~C 14241 31 1 C 14817 55 7 C 15704 31 14
)c 14245 49 14 [ ¢ 14818 5 8 | C 15704 65 37
~C 14248 31 3 C 14819 55 11 C 15717 33 2
C 14291 33 6 C 14822 55 C 15718 33 3
C 14293 33 12 C 14826 57 4 C 15719 33 9
C. 14295 33 10 C 14827 57 4 C 15721 33 1
C 14301 55 20 C 14828 57 7 C 15726 49 6
C 14302 63 11 C 14829 57 8 C 15726 51 16
C 14302 65 C 14830 57 9 C 15729 51 a3
C 14303 65 10 C 14831 57 10 C 15730 51 -3
C 14304 65 9 C 14832 57 11 C 15781 5L+ 4
C 14305 65 8 C 14833 57 12 C 15732 51 . 156
C 14334 39 12 C 14834 57 13 C 15733 51 6
- C 14344 59 34 C 14836 57 15 C 15734 51 Y|
C 14344 61 34 C 14837 . 5% 5 C 15735 51 8
C 14345 25 7 C 14838 57 16 C 15737 51 10
C 14398 17 43 C 14866° bk 15 C 15738 51 11
C 14398 19 43 C 14867 77 1 C 15739 51 12
C 14398 21 43 C 14872 75 1 C 15740 51 13
C 14399 17 26 C 14906 17 44 C 15741 51 14
C 14399 19 26 C 14906 19 44 C 15743 33 14
C 14399 21 26 C 14906 21 44 C 15744 33 17
C 14457 ™ 2 C 14919 47 48 C 15768 75 7
C 14459 Vil 5 C 14945 43 8 C 15769 75 8
C 14460 M 5 C 14946 43 8 c 15711 75 6
C 14500 35 14 C 14953 17 38 C 16101 49 15
C 14506 29 4 C 14953 19 38 C 16128 73 20
C 14525 45 14 C 14954 21 38 C. 16129 37 8
C 14534 37 12 . C 14975 73 2 C 16131 71 35
)c 14537 63 9 C 14976 73 3 C 16133 71 34
C 14539 67 4 C 14977 73 1 C 16134 71 45
C 14553 63 6 C 14977 73 1 C 16162 51 3
C 14565 63 3 C 14990 41 12 C 16163 71 10
C 14566 63 4 C 14991 73 9 C 16170 35 2
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NO. NO. NO. NO. NO. NO. NO. NO. NO.
¢ 16170 35 2 C 16730 51 5 C 17438 53 17
C 16195 35 1 C 16730 7 15 C 17439 53 11
C 16195 35 1 C 16741 45 3 C 17440 53 14
C 16196 35 1 C 16741 71 3 C 17441 53 13
C 16196 35 1 C 16744 47 3 C 17442 53 12
C 16200 41 4 C 16750 45 5 C 17443 53 18
C 16239 35 23 C 16750. Vil 5 C 17444 53 19
C 16261 49 40 C 16751 45 4 C 17445 53 15
C 16295 47 217 C 16751 71 4 C 17536 71 25
C 16339 47 22 C 16786 33 13 C 17546 65 34
C 16351 35 28 C 16793 49 46 C 17574 25 16
C' 16362 35 12 C 16793 49 46 C 17575 71 20
C 16363 25 17 C 16794 49 45 C 17612 51 4
C 16364 35 4 C 16794 49 45 C 17612 71 16
C 16370 43 4 C 16796 25 20 C 17628 i) 24
C 16373 35 24 C 16852 63 8 C 17636 79 4
C 16374 35 25 C 16944 41 2 cC 1732 71 36
C 16379 43 7 C 16944 41 2 C 17734 7 29

C 16382 39 2 C 16944 41 2 C 1763 63

C 16383 39 3 C 16944 41 2 C 17763 63 26
C 16384 39 17 C 16945 41 1 C 1779 63 25
C 16393 37 17 C 17066 37 20 C 17796 63 25
C 16401 39 18 C 17067 45 13 C 1779 63 25
¢ 16401 39 18 C 17152 37 14 C 1779 63 25
C 16404 37 2 C 17161 79 2 C 17796 63 25
C 16408 37 1 C 17162 79 3 C 17808 63

C 16412 51 6 C 17174 45 10 C 17811 55 24
C 16412 'h 8 13 C 17186 63 10 C 17859 79 1
C 16429 37 7 Cc 17187 63 2 C 17860 79 3
C 16430 37 6 C 17188 75 3 C 17863 79 2
C 16444 37 15 C 17189 75 4 C 17898 49 25
C 16445 37 15 C 17216 37 19 C 17921 65 2
C 16446 37 16 C 17219 M 8 C 18005 63 1
C 16447 37 16 C 17224 71 28 C 18007 63 29
C 16448 29 3 C 17225 71 29 C 18014 41 2
C 16449 29 1 C 17236 49 8 C 18014 41 2
C 16464 33 15 C 17249 45 6 C 18014 41 2"
C 16492 49 28 C 17249 7 6 C 18014 417 * 2%
C 16492 53 C 17250 45 7 C 18016 41 1
C 16493 49 29 C 17250 71 7 C 18017 41 21
C 16493 53 C 17268 ! C 18019 71 27
C 16493 M 41 C 17268 75 13 C 18039 5 1
C 16516 57 1 C 17275 63 15 C 18052 31 1
C 16581 79 1 C 17281 45 12 C 18052 31 1
C 16644 41 5 C 17298 49 6 C 18052 31 1
C 16651 37 8 C 17298 51 16 C 18052 31 1
C 16616 33 19 C 17302 33 C 18053 31 3
C 16682 31 4 C 17302 33 C 18053 31 3
C 16683 51 7 C 17302 33 C 18053 31 3
C 16683 1 14 C 17302 33 C 18053 31 3
C 16686 49 22 C 17314 71 1 C 18059 35 1
C 16687 49 24 C 17319 45 1 C 18059 35 1
C 16689 49 21 C 17354 49 34 C 18060 35

C 16690 49 23 C 17432 53 6 C 18060 35 1
C 16692 41 18 C 17432 53 i C 18092 57 15
C 16697 49 35 C 17433 53 7 C- 18095 11 25
C 16697 49 35 C 17433 53 8 C 18095 13 25
C 16697 57 C 17434 53 9 C 18095 15 25
C 16697 57 C 17434 53 10 C 18097 11 24
C - 16699 47 11 C 17435 53 8 C 18097 13 24
C 16700 47 13 C 17435 53 9 C 18097 15 24
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PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. - NO. NO. NO. NO. NO. NO. NO. NO.
C 18097 19 34 KO 230170-8 17 9 KO 235057 23 60.
C 18097 21 34 KO 230170-8 19 9 KO 235070 17 29
C 18098 29 14 KO 230170-8 21 9 KO 235070 17 54
C 18099 29 30 KO 230265-8 7 29 KO 235070 19 29
C 18101 11 18 KO 230265-8 7 52 KO 235070 19 54
C 18101 13 18 KO 230265-8 9 29 KO 235070 21 29
C 18102 15 18 KO 230265-S 17 9A KO 235070 23 54
C 18103 17 12 KO 230265-S - 19 9A KO 235084 29 19
C 18103 19 12 KO 230265-S 21 11 KO 235085 29 18
C 18103 29 27 KO 230675 27 1 KO 235086 29 17
C 18109 57 8 KO 230722 63 19 KO 235117 7 8
C 18110 57 .10 KO 231032 7 5 KO 235117 9 8
C 18115 31 2 KO 231032 9 5 KO 235118 7 7
C 18115 63 20 KO 231032 23 58 KO 235118 9 7
C 18115 63 20 KO 231052 29 16 KO 235125-8 b 1t
C 18115 63 20 KO 231281 63 13 KO 235125-S 19 11~
C 18115 63 20 KO 231355 29 31 KO 235125-S 29 29
C 18140 63 21 KO 232535 63 14 KO 235165 17 45
C 18141 63 5 KO 232535 65 5 KO 235165 19 45
C 18144 45 18 KO 232770 7 28 KO 235168 9 19
C 18144 1 17 KO 232770 7 51 KO 235175 17 2
C 18147 43 6 KO 232770 9 26 KO 235175 19 2
C 18148 35 17 KO 235003 11 11 KO 235175 21 2.
C 18150 35 17 KO 235003 13 11 KO 235207 25 6.
C 18152 43 1 KO 235003 15 11 KO 235277 29 23
C 18153 35 11 KO 235004 11 7 KO 235278 29 24
C 18241 33 KO 235007-8 7 17 KO 235287 11 2
C 18241 33 KO 235007-8 7 40 KO 235288 11 16
2 18241 33 KO 235007-8 9 17 KO 235289 11 16:
- 18241 33 KO 235007-8 17 10 KO 235290 11 16
C 18242 33 17 KO 235007-8 19 10 KO 235353 17 20
C 18243 33 14 KO 235007-S 21 10 KO 235353 17 53
C 18244 33 15 KO 235008 7 15 KO 235353 19 20
C 18245 33 2 KO 235008 7 38 KO 235353 19 53
C 18296 25 1 KO 235010 7 19 KO 235353 21 20
C 18297 17 46 KO 235010 i 42 KO 235353 23 53.
C 18297 19 46 KO 235011 7 18 KO 235368 25 B
C 18297 21 46 KO 235011 7 41 KO 235476 29 ‘25,
C 18318 71 33 KO 235011 9 18 KO 235494 29 .8, -
C 18321 49 32 KO 235025 17 16 KO 235496 29 12
C 18381 57 KO 235025 17 52 KO 235572 11 8
. C 18383 57 - KO 235025 19 16 KO 235573 11 17
C 18384 51 9 KO 235025 19 52 KO 235582 9 15
D 31945 47 4 KO 235025 21 16 KO 235603 29 33
G 49048 41 9 KO 235025 23 52 KO 235631 7 10
KO 200380 27 1 KO 235026 17 17 KO 235631 9 10
KO 200380 27 6 KO 235026 19 17 KO 235656 17 4
KO 200383 27 4 KO 235026 21 17 KO 235680 29 34
KO 220174 17 49 KO 235047 7 9 KO 235748 17 42
KO 220174 19 49 KO 235047 9 9 KO 235748 19 42
KO 220174 21 49 KO 235048 7 6 KO 235748 21 42
KO 220174 65 6 KO 235048 9 6 KO 235757 17 29
KO 220297 65 2 KO 235048 17 50 KO 235757 17 54
KO 220475 65 10 KO 235048 19 50 KO 235757 19 29
KO 220476 65 11 KO 235048 21 50 KO 235757 19 54
KO . 230011 7 20 KO 235053 7 27 KO 235757 21 29
YO 230011 7 43 KO 235053 7 50 KO 235757 23 54
L0 230020 9 20 KO 235053 9 28 KO 235803 15 8
KO 230170-8 7 16 KO 235054 25 14 KO 235811 15 7
KO 230170-8 7 39 KO 235057 17 59 KO 235815 17 31
KO 230170-S 9 16 KO 235057 19 59 KO 235815. 19 31
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PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO
KO 235815 21 31 KO 275067 7 49 KOB 237182 21

KO 235818 17 35 KO 275143 7 4 KOX 389-1 65 12
KO 235818 19 35 KO 275143 9 4 M 20007 63 16
KO 235818 21 35 KO 275144 7 11 O  2815N 33 16
KO 235820 19 4 KO 275144 9 11 R 15077 59 19
KO 235826 " 14 KO 275144 17 51 R 15077 61 19
KO 235826 7 37 KO 275144 19 51 R 15079 61 13
KO 235838 9 14 KO 275144 21 51 R 15087 61 3
KO 235868 13 17 KO 275182 65 13 R 15090 59 8
KO 235868 15 17 KO 275220 n 3 R 15090 61 8
KO 235803 13 8 KO 275220 9 3 R 15106 59 1
KO 235803 15 8 KO 275231 27 5 R 15106 61 1
KO 235811 13 7 KO 275341 5 3 R 16147 59

KO 235811 15 7 KO 275341 17 58 R 16147 61 12
KO 235889 13 2 KO 275341 19 58 R 16148 59 16
KO 235890 13 16 KO 275341 23 59 R 16148 61 16
KO 235891 13 16 KO 275341 25 11 R 16161 59 9
KO 235892 13 16 KO 275373 27 3 R 16170 59 30
KO 235900 29 32 KO 275690 29 15 R 16170 61 30
KO 235950 17 23 KOA 231533 65 1 R 16287 11 19
KO 235950 19 23 KOA 235095 63 18 R 16287 13 19
KO 235950 21 23 KOA 235100 5 1 R 16287 15 19
KO 235951 25 11 KOA 235139 11 10 R 16287 17 27
KO 235955 25 4 KOA 235256 29 26 R 16287 17 a7
KO 236387 27 3 KOA 235327 7 22 R 16287 19 217
KO 236611 11 13 KOA 235327 7 45 R 16287 19 41
KO 236611 13 13 KOA 235327 9 22 R 16287 21 27
KO 236611 15 13 KOA 235569 11 15 R 16287 21 47
KO 236504 15 28 KOA 235571 11 15 R 17820 47

KO 236506 15 31 KOA 235611 11 6 T 36441 47 18
KO 236509 15 29 KOA 235616 11 15 W  5063-S 11 21
KO 236510 15 32 KOA 235646 7 25 W  5083-S 13 21
KO 236559 15 33 KOA 235646 7 48 W 5063-S 15 21
KO 236705 17 5 KOA 235646 9 25 W  5063-S 49 5
KO 236705 19 5 KOA 235711 11 22

KO 236705 17 55 KOA 235737 17 8 HARDWARE CODE NUMBERS
KO 236705 19 55 KOA 235743 29 28 .

KO 236763 15 2 KOA 235827 13 6 13- 514 35 18
KO 236764 15 16 KOA 235828 13 10 13- 612 65 28
KO 236765 15 16 KOA 235828 15 10 13- 614 45 . 8
KO 236766 15 16 KOA 235845 25 8 13- 614 71

KO 236792 21 4 KOA 235865 13 15 15- 420 29

KO 237064 21 6 KOA 235866 13 15 25- 104 |

KO 237306 21 5 KOA 235867 13 15 25- 104 9

KO 237306 23 55 KOA 235952 19 8 25- 104 29 1
KO 237395 21 45 KOA 236205 25 12 25- 108 79 6
KO 237421 5 9 KOA 236293 19 7 26- 524 37 11
KO 237489 27 3 KOA 236303 17 7 28- 662 57 16
KO 240013 7 21 KOA 236507 15 30 41- 18 17. 13
KO 240013 7 44 KOA 236631 15 6 41- 18 19 13
KO 240013 9 21 KOA 236633 15 15 41- 18 21 13
KO 270889 17 3 KOA 236634 15 15 61- 510 5 3
KO 270889 19 3 KOA 236635 15 15 61- 616 17 25
KO 270889 21 3 KOA 236636 25 1 61- 616 19 25
KO 271077 17 1 KOA 236636 27 61- 616 21 25
KO 271077 19 1 KOA 236960 21 1 71- 410 25 {
KO 275066 7 26 KOA 237033-S 21 8 74- 610 61 2%
KO 275066 7 49 KOA 237490 25 1 83- 55 51 20
KO 275066 9 27 KOA 237490 217 92- 4 7 2
KO 275067 7 26 KOB 235949 13 22 92- 4 9 2
KO 275067 9 217 KOB 237034 15 22 92- 6 11 12
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PART PAGE REF. PART PAGE  REF. PART PAGE REF.

NO. NO. NO. NO. NO. NO. NO. NO. No.
y2- 6 13 12 129- 18 59 14 138- 99 39 4
92- 6 15 12 129- 18 61 14 138- 99 39 4
92- 8 69 4 129- 27 65 22 138- 134 55 17
111- 1 29 5 129- 37 29 20 138- 309 73 5
111- 1 35 7 129- 101 65 17 138- 319 35 26
111- 108 65 16 129- 101 65 33 138- 319 47 47
111- 109 35 15 129- 102 35 27 138- 2054 45 15
111- 131 65 31 129- 102 51 8 141- 4 43 12
111~ 202 65 15 129- 102 65 14 164- 40 33 4
111- 317 79 5 129- 102 71 12 164- 42 45 11
111- 530 69 2 129- 103 63 20 166- 24 49 42
111- 531 69 3 129- 103 79 7 166- 86 49 37
111- 532 69 2 129- 105 63 15 166- 524 55 3
113- 1 47 46 129- 105 69 4 166- 535 55 18
113- 1 65 25 129- 105 69 5 169- 95 29 35
113- 2 25 12 129- 105 Vi 10 169- 114 53 20
113- 6 17 19 129- 122 65 20 169- 131 65 24
113- 6 19 19 129- 125 39 15 171- 247 49 30
113- ¢ 21 19 129- 125 39 15 173- 173 63 7
113- 6 25 3 129- 325 39 16 173- 210 65 3
113- 102 65 18 129- 325 39 17 173- 215 25 21
113- 103 25 7 129- 409 5 2 173- 215 49 19
113- 103 65 11 129- 504 25 22 173- 221 21 21
113- 113 41 11 129- 504 49 20 173- 224 65 8
113- 118 31 5 131- 71 35 16 173- 237 61 27
113- 118 73 10 131- 164 43 5 175- 436 25 10
113- 206 17 14 131- 176 51 9 177- 94 5 7
43~ 206 19 14 131- 176 71 26 187- 408 65 7
113- 206 21 14 131- 176 73 11 187- 485 65 4
113- 206 41 13 131- 178 31 8 187- 1036 m 43
113- 207 17 33 131- 178 37 21 187- 1046 39 11
113- 207 19 33 131- 178 45 9 187- 1046 39 12
113- 207 21 33 131- 178 7 9 187- 1047 65 6
113- 207 31 6 131- 178 71 22 . 187- 1251 31 2
113- 207 33 20 131- 309 11 26 192- 17 59 15
113- 207 - 49 2 131- 309 13 26 192- 17 61 15
113- 207 71 21 131- 309 15 26 192- 18 29 6
113- 207 79 6 131- 309 17 37 192- 18 29 21
113- 209 63 18 131- 309 19 37 192- 18 35 8
113- 417 73 5 131- 309 21 37 192- 18 61 28
0113~ 417 ™ 6 131- 351 49 31 192- 18 65 4
113- 417 ™M 9 131- 358 41 3 192- 18 65 23
113- 417 79 4 131- 366 47 35 192- 19 17 18
113- 421 v 13 131- 629 65 5 192- 19 19 18
113- 424 37 4 131- 1112 41 8 192- 19 21 18
113- 424 35 22 132- 486 31 11 192- 19 25 2
113- 424 45 3 132- 46 35 13 192- 19 25 9
113- 425 75 3 132- 48 31 5 192- 19 25 13
113- 427 37 3 132- 91 73 6 192- 19 29 13
113- 441 37 3 132- 306 ™ 12 192- 19 47 45
113- 443 79 5 132- 310 43 10 192- 19 65 26
114- 200 49 3 132- 310 71 19 192- 20 25 6
121- 106 35 3 132- 310 73 4 192- 20 35 19
121- 106 37 13 132- 311 39 8 192- 20 41 10
126- 16 41 17 132- 311 39 9 192- 20 59 3

6~ 111 51 15 132- 321 43 13 192- 20 65 12
126- 111 59 24 132- 336 43 3 192- 21 17 15
126- 111 61 24 132- 338 71 40 192- 21 17 24
126- 128 47 41 132- 348 71 44 192- 21 17 32
129- 17 29 7 138- 59 73 19 192- 21 19 15
129- 17 35 9 138- 96 43 15 192- 21 19 24
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NO. NO. NO. NO. NO. NO. NO. NO. NO. |
192- 21 19 32 218- 5006 49 11 ‘
192- 21 21 15 218- 5007 49 9

192- 21 21 24 218- 5007 49 27

192- 21 21 32 . 218~ 5007 49 33

192- 21 33 21 218- 5056 71 32

192- 21 41 14 218- 5066 49 10

192- 21 49 4 218- 5107 49 26

192- 21 63 19 218- 5201 75 5 ;
192- 21 65 29 219- 1 43 4 |
192- 21 79 8 219- 17 39 20 ‘
192- 23 35 21 219- 17 39 20 |
192- 23 37 5 219- 404 39 6

192- 23 39 14 219- 404 39 Vi ,
192- 23 39 14 219- 404 45 2 |
192- 23 45 2 219~ 404 41 19

192- 23 63 16 219- 404 7 2

192- 23 69 3 219- 405 73 2

192- 23 71 7 221- 4 47 7

192- 23 79 7 221- 841 53 10

193- 26 21 22 221- 841 53 21

192- 26 61 35 221- 843 53 11

192- 116 59 35 221- 1131 7 31

193- 4 63 8 221- 1134 75 1

193- 5 65 9 221~ 1375 71 30

193- 29 49 43 221~ 1375 75 2

193- 57 65 32 223- 20 63 22

193- 60 25 10 321~ 1437 67 1

193- 170 65 19 321~ 1784 67 9 '

193- 76 33 5 321~ 1785 67 6 A

195- 104 31 9 321- 1786 67 8

195- 104 43 9 321- 1788 67 5 |
195- 104 7 23 321- 1789 67 7

195- 126 31 7 321- 1792 67 2

195- 512 5 8 321- 1792 67 2

195- 512 35 10 321- 1792 67 2

195- 515 25 8 321- 1792 67 2

195- 515 29 10 321- 2110 67 18

195- 520 65 13 321- 2110 67 18

195- 521 45 17 321~ 2110 67 18

195- 525 31 10 321- 2110 67 18

195- 525 79 9 321- 2111 67 19

195- 533 7 18 321- 2111 67 19

195- 533 79 8 321- 2111 67 19

195- 541 73 Vi 321~ 2111 67 19

195- 541 7 3 353- 441 31 17

195- 545 17 36

195- 545 19 36

195~ 545 21 36

195- 545 'L 11

195~ 2021 37 10

195~ 2029 37 18

195- 2036 33 16

195- 2069 41 15

205- 27 17 30

205- 27 19 30

211- 7 53 16 (

211- 9 53 5

211- 9 53 8

213- 4 43 11

214- 8 49 13

214- 251 25 4




